Lance R. LEFLEUR Kay Ivey
DiRecTOR GOVERNOR

1400 Coliseum Blvd. 36110-2400 s Post Office Box 301463
Montgomery, Alabama 36130-1463
MARCI 23,2025 (334) 271-7700 = FAX(334)271-7950

Brian Puckett. Utility Board Chairman
City of Helena Utilities Board

Post Office Box 427

Helena, AL 35080

RE: Draft Permit
NPDES Permit No. AL0023116
Helena WWTP
Shelby County. Alabama

Dear Mr. Puckett:
Transmitted herein is a draft of the referenced permit,

We would appreciate your comments on the permit within 30 days of the date of this ietter Please direct any comments of a
technical or administrative nature to the undersigned.

By copy of this letter and the draft permit. we are also requesting comments within the same time frame from EPA.
[...]
(2) Monitoring results for the pollutant(s) of concern which have not previously been submitted to the Department (sample collection
dates, analytical results (mass and concentration), methods utilized, MDL/ML, etc. should be submitted as available):

(3) Requested interim limitations, if applicable;
(4) Date of final compliance with the TMDL limitations; and,

(5) Any other additional information available to support requested compliance schedule.

SECTION J — APPLICATION CERTIFICATION

The information contained in this form must be certified by a responsible official as defined in ADEM Administrative Code r. 335-6-6-.09
“signatories to permit applications and reports” (see below).

“I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with
a system designed to assure that qualified personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted

is, to the best of my knowledge ——~' “-"-* *=- ---—=-* -~~~ -~ pplete. | am aware that there are significant penaities for submitting
false information including the pc for knowing violations.”

Signature of Responsible Official Date Signed:__

Name: Brian Puckett Title: Utility Board Chairman

If the Responsible Official signing thiy appucanon 1y not weniyiea i section 4.4 or A.7, provide the following information:

Mailing Address: 816 Hwy 52 East (PO Box 427)

City: Helena State: Alabama Zip: 35080

Phone Number: 1-205-663-2161 Email Address: bpuckett@cityofhelena.org

335-6-6-.09 SIGNATORIES TO PERMIT APPLICATIONS AND REPORTS.

(1) The application for an NPDES permit shall be signed by a responsible official, as indicated below:

(a) Inthe case of a corporation, by a principal executive officer of at least the level of vice president, or a manager assigned or delegated in
accordance with corporate procedures, with such delegation submitted in writing if required by the Department, who is responsible for
manufacturing, production, or operating facilities and is authorized to make management decisions which govern the operation of the
regulated facility;

(b) Inthe case of a partnership, by a general partner,;
() Inthe case of a sole proprietorship, by the proprietor; or

(d) Inthe case of a municipal, state, federal, or other public entity, by either a principal executive officer, or ranking elected official.

ADEM Form 188 m4 04/2020 Page 6 of 6



2111 Parkway Office Circle
Suite 100
Birmingham, AL 35244

TEL 205.443.3080

FAX 205.313.6454 RECENED

www.GarverUSA.com

JAN 0\4 2023

IND/MUN BRANCH

WATER DIVISION
Date: January 3, 2023

To: Alabama Department of Environmental Management
Attn: Dustin Stokes

From: e Helena Utilities Board
e Garver

RE: NPDES Permit Requirements for Effluent Total Phosphorus

In response to the 2006 Total Maximum Daily Load (TMDL) that was completed for the Cahaba River
watershed, the Helena Wastewater Treatment Plant (WWTP), along with other major dischargers, were
issued a two-phase reduction in effluent total phosphorus (TP) from the treatment facilities. For Helena,
these limits were included as part of the 2012 National Pollutant Discharge Elimination System (NPDES)
permit renewal effort, with the permit becoming effective on February 1, 2017. The first phase of this
reduction came into effect on April 1, 2014 with the treatment requirements for effluent TP being reduced
from 2.1 mg/L to 0.2 mg/L during the growing season (Aprit — October), on a monthly average basis. This
permit called for the second phase of permit requirements to become effective on April 1, 2022, with the
effluent TP concentration being further reduced to 0.043 mg/L.

In 2018, the NPDES permit for the Helena WWTP was renewed. As part of the renewal effort and at the
request of all major dischargers, Alabama Department of Environmental Management (ADEM) extended
the compliance date for facilities to achieve the second phase of effluent TP restriction (0.043 mg/L)
during the growing season until April 1, 2027. The reason for this extension an he subsequent delayed
compliance date was data collected by ADEM that showed recovery the Cahaba Ri thatn the
goals of the TMDL with major dischargers only treating to phase one limits and the significant
improvements required by Helena necessary to meet the phase two permit limits.

The City of Helena is currently undergoing a NPDES permit renewal for the Helena WWTP. The purpose
of this technical memorandum is to summarize the efforts made to date by the Helena Utilities Board in
achieving compliance with permit requirements for total phosphorus (TP), to describe the improvements
that were constructed in 2017 to reliably meet phase one requirements, and to summarize the future
improvements necessary to obtain compliance with the future permit requirements for TP.

Upon issuance of the 2012 NPDES permit, Helena WWTP Staff began to implement process control
changes in order to determine if WWTP adjustments could be made to reliably meet the first phase of TP



requirements. These changes included adjusting the chemical feed dosages and locations as well as
rehabilitating the existing tertiary filters with new media, valves, actuators and other items in an effort to
optimize usage of the existing filtration process. It was determined that operational changes and minor
repairs/rehabilitation to the existing facilities would not be sufficient to reliably and effectively meet Phase
1 permit requirements.

21 Helena WWTP Facilities Plan

Before design could begin on improvements to the WWTP, it was necessary to first assess the condition
of the existing unit processes and to identify what facility upgrades are necessary to meet future permit
requirements. In March 2014, the Helena WWTP Facilities Plan was completed and accomplished these
goals. The following conclusions and recommendations were made as part of this plan:

* Four alternatives were evaluated to expand and enhance the treatment capability for TP at the
Helena WWTP. These alternatives included biological phosphorus removal and/or chemical
phosphorus removal.

* To achieve compliance with the first phase of reduced TP limits, chemical phosphorus removal
was recommended as this alternative provided the lowest capital costs and quickest
implementation schedule as compared to remaining alternatives.

¢ Regardless of phosphorus removal mechanisms (biological, chemical, or both), efficient solids
removal facilities are critical to ensure solids are removed from the process stream as reliably
and consistently as possible. As such, it was recommended that the secondary clarifiers and
tertiary filtration facilities be upgraded.

¢ [twas stated that, as influent flows to the WWTP increase, the recurring chemical costs
necessary to provide chemical precipitation of TP will escalate and impact yearly operating
budgets. Furthermore, when Phase 2 requirements come into effect, the chemical costs will
increase drastically to achieve compliance. As such, it was recommended that the ultimate long
term solution for the Helena WWTP would be an enhanced biological phosphorus removal
(EBPR) process configuration. It has been documented that EBPR, when operated properly,
can reliably achieve effluent TP concentrations of 1.0 mg/L. Chemical precipitation and
enhanced solids removal facilities will then be used to meet the effluent TP requirements of
0.043 mg/L.

2.2 Phase 1 Construction Efforts

Upon completion of the Facilities Plan, Helena began design of improvements to achieve compliance with
the Phase 1 permit requirements. In August 2015, bids were received and construction of these
improvements began in October, 2015. Specifically, this construction effort included:

¢ InPlant 1, the existing secondary clarifier mechanisms were replaced to improve settling
performance and reduce frequency of mechanical problems experienced over the last several
years. The existing peripheral feed, suction header configuration was replaced with a center
feed, spiral type configuration to improve settling performance and reduce secondary effluent
total suspended solids (TSS) thereby reducing solids loading to the tertiary filtration process.

Page 2 of 7



¢ Rapid-mix and flocculation facilities were constructed to allow secondary effluent to be dosed
with a coagulant and, if necessary, polymer to bound any residual orthophosphate into a
chemical solid.

e Al existing sand filter units were demolished and replaced with cloth-media disk filtration units.
Previously, the sand filters were ineffective and maintenance intensive. The new filters provide
a physical barrier to help reduce effluent TSS thus reducing TP that has been bound into a
chemical solid.

e A new chemical feed system with fully redundant pumps and multiple dosing locations was
implemented. Multiple dosing locations provide additional operational flexibility and
redundancy. The primary dosing location for coagulant is at the effluent structure of each
oxidation ditch. Improved secondary clarification facilities are relied upon to remove a majority
of the solids present in the process stream. A secondary dosing location is available at the
rapid-mix/flocculation structure for polishing when TP is not reduced to acceptable levels within
the secondary clarifier.

¢ Online instrumentation was installed to provide improved monitoring and process control
capability. Included in this instrumentation is an online orthophosphate analyzer to continuously
monitor orthophosphate levels present in the secondary effluent and to pace the chemical dose
accordingly. This optimizes chemical usage while ensuring the necessary level of TP removal is
being provided.

The Phase 1 improvements were put into service in September 2017. These additional facilities continue
to operate and allow the Helena WWTP to effectively meet the current TP limit of 0.2 mg/L as verified in
the yearly updates, last provided in June 2022.

As previously stated, the improvements to the Helena WWTP completed in 2017 were designed to
reliably achieve compliance with Phase 1 limits. Additional improvements are necessary to provide
treatment capability for Phase 2 requirements.

31 Treatment Approach to Meet Phase 2 Requirements

For P 2 permit requirements, the recommended treatment configuration consists of EBPR followed
by chemical precipitation and dual-stage tertiary filtration. Specifically, the recommended improvements
include:

e The proposed EBPR process includes retrofitting the existing oxidation ditches of Train A into
four process trains with shared anaerobic, anoxic and re-aeration zones and converting the
oxidation ditch process to an integrated fixed-film activated sludge (IFAS) system. By
integrating a fixed-film and suspended growth process, the treatment capacity of Train A can be
re-rated to the WWTP capacity of 4.95 MGD due to the higher biomass inventory. This allows
Train B to be taken offline and reduces the burden of operating/maintaining two separate and
unique process trains.

e To preserve the integrity of the anaerobic zone within the EBPR process, it is necessary to
eliminate all upstream processes which aerate the raw wastewater. The existing screw pump

Page 3 of 7



station will be converted to a submersible pump station to eliminate air entrainment within the
raw wastewater that is characteristic of screw pumps.

e A new mixed liquor suspended solids (MLSS) splitter box will be constructed to evenly
distribute flow among all secondary clarifiers. The primary coagulant dosing location will be
located at this splitter structure.

e An additional (third) secondary clarifier will be constructed to maintain desirable loading
conditions and optimize the performance of the secondary clarification process.

e An additional third cloth media disk filter will be installed to reduce the solids loading rate to the
first-stage tertiary filters and improve solids removal during increased flow conditions.

e A second-stage tertiary filtration process with additional coagulant dosage will be constructed to
further reduce effluent TSS and TP levels. The recommended technology for this process is an
advanced, continuous backwash, deep bed granular media filter. To incorporate this treatment
process, a pump station will be required to pump filtered effluent from the first-stage filtration
process. It is envisioned that this process will only be utilized during the growing season.

e Solids management is essential for EBPR facilities. Existing tankage of Train B will be
converted to aerobic digestion facilities to ensure secondary phosphorus release is not
encountered due to anaerobic conditions.

* To effectively control an EBPR process, additional instrumentation is necessary to monitor
process conditions and make process control decisions.

A process flow diagram of these recommendations is illustrated below.

Page 4 of 7









Helena can defer costs for design/construction for Phase 2 improvements until it can be
demonstrated that Phase 2 TP limits (0.043 mg/L) or some less stringent limit are necessary. If
it is shown that the current Phase 1 limit is appropriate, there will be little impact on Helena
Utilities Board customers than has already been necessary due to the Phase 1 WWTP
construction project. If it is shown that a reduced limit is necessary, the Helena Utilities Board
can implement the appropriate rate structure to prepare for a significant capital expenditure
related to the WWTP improvements. This rate structure can be implemented from now until the
expected capital expense. The more time this rate structure is allowed to be implemented, the
more gradual the rate increase will be to customers.

While current technology has demonstrated the ability to reduce TP levels below 0.043 mgi/L,
the reliability to continuously achieve this treatment level is extremely difficult. Split samples
sent to multiple labs have shown significant variations. If laboratory results vary this much at
these ultra-low levels, the confidence in any result is reduced and the ability to consistently
achieve TP less than 0.043 mg/L is low. It is expected that with time, more confidence can be
gathered by laboratories to effectively measure ultra-low TP levels consistently.

Page 7 of 7










































This page intentionally left blank.
























This page intentionally left blank.






This page intentionally left blank.










































Pace Analytical Services, LLC

. ® 3516 Greensboro Avenue
aCeAnaMlca/ Tuscaloosa, AL 35401
www.pacelabs.com (205)614-6630
May 18, 2021
RECEIWVED
. . AT T s
Mr. Keith Sims R
City of Helena Utilities Board RN STTT —
5 O, Box 427 o MICIPAL SECTION

Helena, AL 35080

RE: Project: AL0023116 Helena WWTP permit r
Pace Project No.: 20198857

Dear Mr. Sims:

Enclosed are the analytical results for sample(s) received by the laboratory on May 06. 2021. This report is a summary of
the results based upon our understanding of your data quality objectives. Please contact us if itemized quality control
results are needed. These results reiate only to the samples included in this report.

The test results provided in this final report were generated by each of the foliowing laboratories within the Pace Network:
« Pace Analytical Services - New Orleans
» Pace Analytical Services - Tuscaloosa

If you have any questions concerning this report, please feel free to contact me.

Sincerely,

Pl
C» L’\'{/(} :)L"“J)"["’L
Cindy Simpson
cindy.simpson@pacelabs.com

(205)614-6630
Project Manager

Enclosures

REPORT OF LABORATORY ANALYSIS

This report shall not be reproduced, except in full,
without the written consent of Pace Analytical Services, LLC Page 1 of 9






ace Analytical”

www.pacelabs.com

Project: AL0023116 Helena WWTP permit r
Pace Project No.: 20198857

ANALYTICAL RESULTS

Pace Analytical Services, LLC
3516 Greensboro Avenue
Tuscaloosa, AL 35401